

Test score report

Applicant address	Brand New Company 27, 37beongil, Dotjil-ro, Nam-gu, Ulsan Metropolitan City, 2nd floor (Sinjeong-dong)	KATRI NO	BSHA25-FC000534
Submission location		Date of receipt	May 7, 2025
Sample name	1 sample submitted by the client Brand New Company FB-AR-1400-brn	Date of issue	May 13, 2025
		Purpose	For quality control
		PAGE(S)	1 / 2

Test items

Test results

Sample 1

Seam tensile strength (N): KS K ISO 13935-2:2014

465

* Note) 1. Tensile speed: 50 mm/min

2. Distance between the blades: 100 mm

3. Test using the test piece presented by the applicant.

[Sample photo attached]

Director of KATRI Testing & Research Institute

Examiner: Eunyoung Park



Chief Technology Officer: Park Jeong-gyu




Test location: 101, Building B, Vision Tech Co., Ltd., 263 Gaejwa-ro, Geumjeong-gu, Busan

- 비고 1. 이 성적서는 신청자가 제시한 시료 및 시료명으로 시험한 결과로서 전체 제품에 대한 품질을 보증하지는 않습니다.
2. 이 성적서는 당 시험연구원의 사전 서면동의 없이 홍보, 선전, 광고 및 소송용으로 사용될 수 없으며, 용도 이외의 사용을 금합니다.
3. 이 성적서는 KS Q ISO/IEC 17025 및 KOLAS 인정과 관련이 없습니다.

KATRI NO: BSHA25-FC000534
PAGE(S): 2 / 2

IMAGE

Sample 1



- 비고 1. 이 성적서는 신청자가 제시한 시료 및 시료명으로 시험한 결과로서 전체 제품에 대한 품질을 보증하지는 않습니다.
- 이 성적서는 당 시험연구원의 사전 서면동의 없이 홍보, 선전, 광고 및 소송용으로 사용될 수 없으며, 용도 이외의 사용을 금합니다.
- 이 성적서는 KS Q ISO/IEC 17025 및 KOLAS 인정과 관련이 없습니다.